
City of Morro Bay and  
Cayucos Sanitary District 

OFFSHORE MONITORING
AND REPORTING PROGRAM

2020 ANNUAL REPORT

Marine Research Specialists 
4744 Telephone Rd Ste 3 PMB 315 
Ventura, California 93003 



Report to the 
 

City of Morro Bay and 
Cayucos Sanitary District 

 
955 Shasta Avenue 

Morro Bay, California  93442 
(805) 772-6272 

 
 
 

OFFSHORE MONITORING 
AND REPORTING PROGRAM 

 
 

2020 ANNUAL REPORT 
 
 
 
 

Prepared by 
Douglas A. Coats 

 
 
 

 
 
 
 
 

Submitted by 
Marine Research Specialists 

 
4744 Telephone Rd., Suite 3 PMB 315 

Ventura, California 93003 
 

Telephone: (805) 644-1180 
E-mail: Marine@Rain2.org 

 
March 2021 



marine research specialists 
-644-  
[...]
4 San Luis Obispo County Environmental Health Services 

  
Table 3.1 Morro Bay/Cayucos 
WWTP Personnel During 2020 

 
Name 

Grade and  
Certification 

No. 
Joe Mueller  V‐8495 
John Gunderlock  V‐10500 
Richard Fernandez  III‐41341 
Dane Lundy  III‐36547 
Kyle Quaglino  II‐43869 
Paul Valley  II-44863 
Steven Aschenbrener II‐7548 
Alex Tapia I-43754 
Chad Rocha I-43755 
Chris Nichols I‐OIT1 
Grant Chase I‐OIT 
James Kelly  I-OIT 
Amy Mills  I-OIT 
Robert Victor  I‐OIT 
Ryan Roberts I-OIT 



City of Morro Bay/Cayucos Sanitary District Background 
Offshore Monitoring and Reporting Program 3-3 
 
 

 
Marine Research Specialists 2020 Annual Report 

Control Board and the USEPA. Successful completion of the federally mandated Discharge Monitoring 
Report Quality Assurance Study 40 satisfied this state regulatory requirement.  

The MBCSD WWTP laboratory analyzed residual chlorine concentrations within wastewater samples 
collected on a daily basis. Wastewater flow and temperature were also reported daily, while effluent 
turbidity was measured five days each week. Influent and effluent pH was measured at least twice 
weekly. Abalone Coast Analytical performed TSS and BOD analyses on influent and effluent samples 
collected at least weekly. They also determined effluent total coliform densities within effluent grab 
samples collected five days each week. After March, Fruit Growers Laboratory assumed responsibility for 
TSS and BOD analysis, as described in Section 5.2 on Page 5-7. Aquatic Testing Laboratories evaluated 
the toxicity of effluent to a variety of marine organisms with bioassays collected during July. BC 
Laboratories and Monterey Bay Analytical Services determined trace-metal and nutrient concentrations 
during the annual effluent assay in July. BC Laboratories also performed weekly O&G analyses, and the 
annual chemical analysis of biosolid samples, as described in Chapter 7.0 of this report. 

To assist WWTP personnel in the operation and maintenance (O&M) of major plant components, an 
O&M Manual (dated November 1987) was completed following the plant upgrade in 1986. The WWTP’s 
O&M Manual has since been reviewed and updated on a regular basis. It is currently complete and valid 
for the operation and maintenance of the existing facility. The manual includes contingency plans for 
chemical spills, high flow/flood response, fire prevention, emergency evacuation, hazard communication, 
and heat illness. It also includes detailed lockout/tagout procedures, confined space procedures, 
emergency notifications, archived project records, activity hazard analysis, and standard operating 
procedures (SOPs). 

The Manual was last reviewed and updated on February 4th 2021. SOP updates provide biosolid-hauling 
protocols to assist operators in preparing the digester gas system and loading biosolids safely onto trucks. 
The digester-preparation SOP addresses slowing digester gas production and monitoring of boilers, gas 
pressures, digester levels, and control valves. Additionally, laboratory personnel prepared five SOPs 
covering instrument and sampling-equipment calibration and inspection. Lastly, twelve Activity Hazard 
Analyses (AHAs) and related SOPs were completed in 2020 by plant personnel. These AHAs 
investigated potential facility hazards and informed the development of associated SOPs. 

As part of routine maintenance procedures, divers inspect the ocean outfall’s exterior and the diffuser 
structure for signs of damage annually. The outfall was inspected on December 28th, and the written 
inspection report is included herein.1 Divers observed mussels (Mytilus californianus), anemones 
(Corynactis californica), sand dollars (D. excentricus) and finfish (Osteichthyes), on and surrounding the 
outfall. The outfall and diffuser system were found to be in good condition, with no broken or plugged 
diffuser ports. The divers provided photodocumentation of the outfall’s condition in the form of digital 
video recorded throughout their inspection. 

Figure 3.2 on the following page shows a photograph of a diffuser port taken during the outfall 
inspection. It shows a variety of marine epifaunal organisms thriving on the outer surface of the diffuser 
port. California (Megabalanus californicus) and Buckshot (Balanus glandula) barnacles populate the 
outer surface of the port near the opening. Club-tipped sea anemones (C. californica), pinkish-red in 
color, colonize the mid-section of the port structure. White-plumed anemones (Metridium giganteum) 
occupy the back portion of the diffuser structure. The continued presence of these water-column-feeding 
organisms attests to the benign nature of the effluent discharge, and to the outfall’s value as an artificial 

                                                      
1  Appendix B 



Background City of Morro Bay/Cayucos Sanitary District 
3-4 Offshore Monitoring and Reporting Program 
 
 

 
2020 Annual Report Marine Research Specialists 

reef. Quantitative biological surveys conducted within the region found that club-tipped and white-
plumed anemones are only occasionally observed on high-relief rock surfaces within Estero Bay, and then 
only in deeper water (>85 m) (Morro Group 1999). Ostensibly, their susceptibility to elevated suspended-
sediment loads explains their rarity on nearshore, lower-relief rocky substrates.  

3.2 PLANT HISTORY 
The original WWTP, built in 1954, had a nominal capacity of 0.7 MGD and a 1-MGD maximum 
throughput. The original plant included a headworks structure, primary and secondary clarifiers, a 
biofilter, a single-stage digester, chlorination facilities, biosolids drying beds, and a short ocean outfall. 

In 1964, the plant upgraded to a nominal capacity of 1 MGD and a 1.3-MGD maximum throughput to 
meet the demands of the growing coastal community. This upgrade added a pump station, a splitter box, a 
primary clarifier, a secondary clarifier, a biofilter, chlorination facilities, biosolids beds, and another 
primary digester, which allowed conversion of the existing digester to process secondary sludge. The 
existing office building and laboratory were also constructed during this upgrade. 

During the 1970s, the City of Morro Bay developed a plan for additional upgrades to the WWTP facilities 
intended to augment the plant’s capacity further. In 1980, the City began designing these planned 
improvements, including the construction of a new outfall to protect the marine environment, and an 
upgrade of processing equipment to provide full secondary treatment. 

 

 
Figure 3.2 Photograph of a Diffuser Port Discharging Effluent during the 2020 Outfall Survey 



City of Morro Bay/Cayucos Sanitary District Background 
Offshore Monitoring and Reporting Program 3-5 
 
 

 
Marine Research Specialists 2020 Annual Report 

Following a yearlong study of oceanographic conditions within Estero Bay, design of the new outfall was 
completed in April 1981. The new outfall and diffuser system extended the discharge from the surfzone to 
a point much farther offshore. This deeper discharge significantly increased the effluent mixing rate 
within the open-ocean environment. The new outfall was completed and placed in service in June 1982. 

The design of the facility improvements, completed in September 1981, called for a final effluent 
suspended-solids concentration of 30 mg/L and an equivalent limit on BOD. However, monetary aid from 
state or federal agencies to finance the construction of a full-secondary-treatment facility was not 
available. Because discharge through the new outfall was not causing any apparent adverse environmental 
impacts, and the projected future throughput was low, the State determined that additional financial aid 
for upgrading the MBCSD WWTP to full secondary was not warranted. Instead, the City modified the 
design to provide secondary treatment to a majority (1 MGD) of the projected flow to ensure full 
compliance with the state water-quality standards set forth in the California Ocean Plan (COP) (SWRCB1 
1990). 

State officials concurred with this partial-secondary level of treatment, provided that the USEPA approve 
a 301(h)-modified NPDES discharge permit that adjusted secondary-treatment requirements on 
suspended-solid and BOD emissions. In a March 1983 letter, RWQCB personnel formally determined 
that the proposed discharge would comply with state water-quality standards pursuant to Subsection 
301(h) of Title 40 of the Code of Federal Regulations.2 

Upgrades to the treatment plant, completed between 1983 and 1985, increased the plant’s capacity to a 
2.06-MGD average dry-weather flow and a peak flow of 6.6 MGD. The plant now includes primary 
treatment of all influent by screening, grit removal, and primary sedimentation. Additionally, depending 
on the hydraulic conditions within the plant, up to 1 MGD of the flow can be diverted through a 
secondary-treatment process consisting of trickling filters, clarifiers, and a solids-contact chamber. The 
secondary-treatment process utilizes two trickling filters, an aerated solids-contact channel, and a 
secondary sedimentation tank. The original sedimentation tank, built in 1954, was converted to a 
chlorination system where the primary- and secondary-treated effluents are mixed and disinfected prior to 
dechlorination and discharge through the ocean outfall. 

In March 1985, an NPDES permit, based on the previously approved Section-301(h) modification, 
codified water-quality standards for the MBCSD WWTP. The permit required treated effluent to achieve 
a suspended-solids content of no more than 70 mg/L (75% removal) and a maximum BOD of 120 mg/L 
(30% removal). The permit also required an extensive monitoring program to assure maintenance of 
environmental quality. The permit was valid for five years and expired in March 1990. After an 
evaluation process, the permit was reissued in December 1992. During this evaluation period, 
improvements to the treatment facilities included the installation of a sludge-removal system within the 
Chlorine Contact Tank.  

The MBCSD again applied for renewal of the permit in May 1997, supporting its application with an 
extensive technical review of more than 10 years of monitoring data (MRS 1997). An administrative 
extension until December 1998 allowed regulatory agencies additional time to review and issue the new 
permit (RWQCB 1998). In July 1998, RWQCB staff determined that the discharge described in the 
MBCSD application “would comply with applicable state laws, including water quality standards, and 
                                                      
1  State Water Resources Control Board of the California Environmental Protection Agency 
2 Section 125.60(b)(2) [40 CFR 125.60(b)(2)] (USGPO 1982a) and 40 CFR 125.63(b) of the 301(h) regulations dated November 

1982 (USGPO 1982b) 



Background City of Morro Bay/Cayucos Sanitary District 
3-6 Offshore Monitoring and Reporting Program 
 
 

 
2020 Annual Report Marine Research Specialists 

would not result in additional treatment, pollution control, or other requirements on any other point or 
nonpoint source.” This permit was finalized and issued by USEPA on 26 January 1999, with an effective 
date of 1 March 1999. 

Based on discussions between RWQCB, USEPA, and MBCSD personnel and their consultants, the 
following revisions were also implemented in the 1999 permit: 

• A 12.7% reduction in the allowed mass emission of suspended solids, BOD, and O&G; 
• More extensive reporting requirements for biosolids; 
• Elimination of shellfish monitoring; 
• A revised benthic sampling program, increasing the number of stations close to the diffuser 

structure and eliminating seasonal sampling; 
• A revised receiving-water sampling program, doubling the number of vertical profiles close 

to the diffuser structure and eliminating bottle casts; and 
• Specification of mass emission goals for toxic chemicals. 

Based on the historical absence of perceptible impacts from the discharge, and the projected continuation 
of consistently high effluent quality, the MBCSD again applied for a renewal of the Section-301(h)-
modified discharge permit in July 2003 (MBCSD 2003). As with the previous permits, the application 
requested continued discharge under the 301(h) provision that allows minor modifications to the BOD 
and suspended-solids requirements. In February 2004, the RWQCB (2004) administratively extended the 
existing permit to allow time for further review. In September 2005, the USEPA Region IX (2005) issued 
a tentative decision concurring with issuance of a permit to the MBCSD in accordance with Section 
301(h) of the Clean Water Act. In April 2006, the USEPA and RWQCB personnel issued a joint notice 
for a proposed action to reissue the 301(h) modified NPDES discharge permit to the MBCSD. However, 
in May 2006, the RWQCB and the USEPA conducted a joint public hearing addressing the reissuance of 
the MBCSD permit wherein the RWQCB voted to continue the hearing pursuant to the issuance of a 
biological evaluation by the USEPA (2007). 

In 2008, the USEPA issued an Endangered Species Act (ESA) biological evaluation of continued 
discharge under a 301(h)-modified discharge permit wherein they determined: 

…that the continued wastewater discharge from the Morro Bay/Cayucos facility is not 
likely to adversely affect the brown pelican or southern sea otter, both of which occur in 
the vicinity of the subject discharge. EPA finds that any potential direct or indirect effects 
of the continued wastewater discharge would be insignificant to the brown pelican and 
southern sea otter. 

Pursuant to Section 7 of the ESA, the proposed action of the USEPA required consultation with the U.S. 
Fish and Wildlife Service (USFWS) and National Marine Fisheries Service (NMFS), which protect 
federally listed endangered species and designate critical habitat that may be affected by the proposed 
action. In December 2007, the USFWS concurred with the USEPA’s “determination that the proposed 
project is not likely to adversely affect the brown pelican or southern sea otter.”  

Nevertheless, the USEPA incorporated three conservation measures in the new NPDES discharge permit 
to address concerns about potential contributions to otter morbidity by cat litter and domoic acid 
poisoning. First, the MBCSD would implement a public outreach program to minimize the input of cat-
litter-box waste into the municipal sewer system. Second, the MBCSD would be required to monitor 



City of Morro Bay/Cayucos Sanitary District Background 
Offshore Monitoring and Reporting Program 3-7 
 
 

 
Marine Research Specialists 2020 Annual Report 

nutrient loading from the WWTP on a regular basis. Third, the facility would upgrade to a minimum of 
full secondary-treatment levels by 2014.  

Based on the foregoing findings and the incorporation of conservation measures, the RWQCB 
unanimously adopted the prior discharge permit in December 2008. Subsequently, on 9 January 2009 the 
California Coastal Commission unanimously determined that the new discharge permit complied with the 
California Coastal Zone Management Act. On 14 January 2009, the USEPA issued the new NPDES 
permit, effective 1 March 2009. In addition to the conservation measures noted above, the following 
revisions were also implemented in the 2009 permit: 

• Elimination of acute toxicity testing; 
• Implementation of triggered shoreline coliform monitoring; 
• Revision of benthic sampling pattern, eliminating cross-shore stations and shifting from 

grab to composite sediment-chemistry samples; and 
• Revision of receiving-water sampling program, reducing the number of vertical profiles 

and implementing a tow-survey component. 

Although this previous NPDES permit was not finalized until January 2009, the MBCSD had actually 
begun to implement several of the proposed conservation measures years before. For example, in April 